Currently we are only shipping online orders to UK locations.

260

BATTERY ASSEMBLY FITTINGS

Ref Description Part No Qty Price
Ref: 1 Description: Tray Battery Part No: 333/X7034 Qty: 1
Price:
Ref: 2 Description: Clamp Battery Part No: 332/X5299 Qty: 1
Price:
Ref: 3 Description: Battery Plenum GL Part No: 335/F5822 Qty: 1
Price:
Ref: 4 Description: Bracket Isolator Part No: 332/X9558 Qty: 1
Price:
Ref: 5 Description: Switch Isolator Part No: 701/47400 Qty: 1
Price:
Ref: 6 Description: Washer (M8) Part No: 1420/0007D Qty: 1
Price:
Ref: 7 Description: Setscrew M8 x 30 Part No: 1315/0308Z Qty: 1
Price:
Ref: 8 Description: Nut Lock, M8 Part No: 1370/0203Z Qty: 1
Price:
Ref: 9 Description: Clip Harness Support Part No: 123/00195 Qty: 1
Price:
Ref: 10 Description: Grommet Hole Diameter 12.7mm Part No: 2410/0205 Qty: 1
Price:
Ref: 11 Description: Setscrew M8 x 20mm Part No: 1315/0305Z Qty: 1
Price:
Ref: 12 Description: Washer (1/4" Medium) Part No: 1411/0001Z Qty: 1
Price:
Ref: 13 Description: Setscrew M6x25 Part No: 1315/0207Z Qty: 1
Price:
Ref: 14 Description: Washer (M6) Part No: 1420/0006D Qty: 1
Price:
Ref: 15 Description: Nut Lock, M6 Part No: 1370/0103Z Qty: 1
Price:
Ref: 16 Description: Cover Battery Terminal Red Part No: 926/43100 Qty: 1
Price:
Ref: 17 Description: Cable Positive, Battery Part No: 332/X9599 Qty: 1
Price:
Ref: 18 Description: Cable Negative Isolator to Starter Part No: 332/X9619 Qty: 1
Price:
Ref: 19 Description: Harness Fuse Link Positive Part No: 332/X9705 Qty: 1
Price:
Ref: 20 Description: Cable Negative Battery Part No: 332/X9685 Qty: 1
Price:
Ref: 21 Description: Cable Clamp Part No: 332/X9399 Qty: 1
Price:
Ref: 22 Description: Cable Clamp Part No: 332/X9538 Qty: 1
Price:
Ref: 23 Description: Seal Part No: 332/X9911 Qty: 1
Price:
Ref: 24 Description: Setscrew M8 x 50 mm Part No: 1315/0312Z Qty: 1
Price:
Ref: 25 Description: Cable Negative Engine to Frame Part No: 332/X9713 Qty: 1
Price:
Ref: 26 Description: Washer (M10) Part No: 1420/0008D Qty: 1
Price:
Ref: 27 Description: Nut Lock M10 Part No: 1370/0303D Qty: 1
Price:
Ref: 28 Description: Setscrew M8 X 25 Part No: 1315/0307Z Qty: 1
Price:
Ref: 29 Description: Duct Air Inlet Part No: 332/X8534 Qty: 1
Price:
Ref: 30 Description: Screw Part No: 32/925711 Qty: 1
Price:
Ref: 31 Description: Label Battery Isolator Part No: 817/01452 Qty: 1
Price: